TEST & RESEARCH CENTRE

TEST CERTIFICATE

Sample : Nature Coat Clear \
Sample Description: Nature Coat Clear
Party's Ref No.: Nil, Date: 08/04/2022

Customer Name & Address :
Tara Paints & Chemicals

A/423/14, Maha Gujarat Industrial Estate, Sarkhej- Bavla Road,

NH 8A, Village Moraiya, Ahmedabad-382210

Sample Condition

\

S.No. Test Parameters

Chemical Testing

1 Automatic Hydrocarbons
Tridecane ppm
Toluene ppm X\ N
Ethylbenzene' ppm
Paraxylene ppm
Isopropylbenzene ppm
Durene ppm
Cyclohexanone ppm
Pseudocumene ppm

2 Halogenated Hydrocarbons
Dichloromethane & 1,1,1 ppm

Trichlorethane ppm \
3 Formaldehyde Content ppm
4 Lead ppm / \
5 Mercury ppm
6 Cadmium ppm
7 Hexavalent Chromium ppm
Note

21006701/B-1

Filled in Plastic Bottle
Batch / Lot No. PRD21/11628

99, Badli Industrial Area,
Phase-2, New Delhi 110042

Ph. +91 11 49491400
E-mail mail@sigmatest.org
web www.sigmatest.org

aM O0s,

Report No. : 21006701/B

Report Issue Date; 30/04/2022

Job Code : STRC/21006701

Sample Received On : 19/04/2022

1 22/04/2022 To 28/04/2022
1250 Mi

Date of Testing
Sample quantity

\ \ ¥\ J7) 9\

TEST RESULTS

Test Result

Not Detected
Not Detected
Not Detected
Not Detected
Not Detected
Not Detected
Not Detected
Not Detected
Not Detected
Not Detected
Not Detected
Not Detected
Not Detected
Not Detected
Not Detected

Detection Limit Test Method

1p ASTM D 3257
10 ASTM p 3257
1.0 ASTM D 3257
1.0 ASTM D 3257
1.0 ASTM D 3257
1.0 ASTM D 3257
1.0 ASTM D 3257
1.0 ASTM D 3257
1.0 ASTM D 4457
1.0 ASTM D 4457
10.0 ByHPLC
0.25 ASTM D 3335-85A
0.05 ASTM D 3624-85A
0.25 ASTM D 3335-85A
0,1 ISO 3856-5

f/

(1) The Test results listed refer only to tested samples and applicable parameters. Endorsement of product is neither inferred nor implied.(2) Total liability of our Lab is limited
to the invoiced amount. (3) Sample(s) are retained for 7 days (in case of perishable items) and 30 days for non perishable samples or unless otherwise specified. (4)
This Test Report is not to be reproduced wholly or in part and cannot be used as an evidence in the court of Law and should not be used in any advertising media without
our special permission in writing. (5) The Test Report refer to the sample submitted to us and not drawn by Sigma Test & Research Centre unless mentioned otherwise.
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TEST CERTIFICATE
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Sample : Nature Coat Clear 7 /%M Report No. * 21006701/B
Sample Description: Nature Coat Clear V 'tO' W
Party's Ref No.: Nil, Date: 08/04/2022 Report Issue Date; 30/04/2022
m
Decision Rule: The decision rule as per SOP DRO1 is Iwherever statement of conformity to a specification or standard
provided in the test report. wV

*¥*¥*¥**¥End of Report*****
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(1) The Test results listed refer only to tested samples and applicable parameters. Endorsement of product is neither inferred nor implied.(2) Total liability of our Lab is limited
to the invoiced amount. (3) Sample(s) are retained for 7 days (in case of perishable items) and 30 days for non perishable samples or unless otherwise specified. (4)
This Test Report is not to be reproduced wholly or in part and cannot be used as an evidence in the court of Law and should not be used in any advertising media without
our special permission in writing. (5) The Test Report refer to the sample submitted to us and not drawn by Sigma Test & Research Centre unless mentioned otherwise.
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